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1480 Bukbusarup-Ro, Songak-Eup, Danegin-Si triam, Korea
CF190700141
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“HOT ROLLED CARBON STEEL PLATE :20190830-PS- 023
Customer
T e /A FER sl o} .
CASTM AL72-50/A709-50 T HYUNDAI CORPORATION :2018-08-30
Contractor Date of Issue
OIEIAE speta . Eslu
28 Ly |z Torgio Tt Chemical Compogtion(s) e T
(k) | Heho. | Produciho. Slw|ws|a|re|m|w|lw|lelc|s|mle|s|olv|ew[w|w|n|lv|S
N/} (%) | (8) | (%6) | (%8) = m Ll 3 3 4 4 2 2 3 2 3 3 3 3
1 741 R21137 FEGG155105=-] T | 5023|6008 | 20 u L [1,607( 366 1,369 128 | 32 2110|880 (20| 2] 18]35
P |1,712| 362 |1,375] 121 [ 30 2 10 | 93 0 19 2 19 | 34
1 a1 R21137 FEGG155106 T]5023|6098] 20 u L 11,607 366 11,369 128 | 32 2 10 | 88 0 20 2 18 | 35
P [1,712] 362 [1375) 121 [ 30 | 2 10193 0 191 2 | 19|34
1 741 R21137 FEG6165107 ~| T | 5023|6098 20 U L |1.607] 366 |1.369] 128 | 32 2 10 | 88 0 20 2 18 | 35
P 1,712 362 |1,375( 121 | 30 2 10 | 93 0 19 2 19| 34
6,35 x 2438 % G065 1 741 R21134 FBG6155201 T|4606| 6019 22 U L |1,630] 327 |1,334] 122 | 28 2 11108 0 18 2 17 | 41
P 1,676 337 |[134| 120 | 27 | 2 1myns| o118 2| 18| 37
5 % 2438 x G006 I 741 R21134 FBGG155202 T 4636 601.9) 22 u L [1,630] 327 |1,334[ 122 | 28 2 1M (108 0 18 2 171 H
P 1676 337 |[1341| 120 27 | 2 [ 10 |15 0 | 18] 2 | 18] 37
G % 24738 x 6 1 741 R21134 FEGG155203 T 4686|6019 22 U L |1,630] 327 |1,334) 122 | 28 2 1M (108 0 18 2 17 | #1
P |11.676] 337 |1.341| 120 | 27 2 115 0 18 2 18 | 37
1 741 R21134 FEG6155204 T | 4636|6019 22 U L [1.630| 327 [1.334| 122 | 28 2 (108 0 18 2 17 | #1
P |1,676] 337 |1.341| 120 | 27 2 1 [1sf o 18 2 18 | 37
36 % BOEG 1 741 R21134 FEGG155205 TL4606| 6019 22 U L 1,630 327 |1.334| 122 | 28 2 11 (108 O 18 2 17 | 4
P |1,676| 337 |1,341| 120 | 27 2 "m(nsf o 18 2 18 | 37
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y killedd and i .c grained steel. Basic oxygen process and Vacuum degassing process were applied.+ This Mill Tesl Cerlificale is issued in accordance with EN 10204 Type 3.1
| Sgrature
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WE HERERY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN AQCORDANCE WITH THE ABGVE SPECIFICATION AND THE REQUIREMENTS
Chief Of Qualty Asstrance Team
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